Parts Manual for

NAPPER

REAR ENGINE RIDER
EUROPEAN
SERIES 23

MODEL

E251023BVE
E2512523BVE
E281123BVE
E2812523BVE
E281323BVE
E2813523BVE
E331523KVE

SNAPPER McDonough, GA, 30253 U.S.A.

Briggs & Startton Yard Power Products Group
Copyright © 2007 Briggs & Startton Corporation Manual No. 7006153

Milwaukee, Wi USA. All Rights Reserved Revision 5, 3/22/2007 TP 400-5019-5-RE-N






Table Of Contents

PAGE

12
16
18
20
22
24
28
30
32
36
40
44
46
48
50
52
54
56
58
60
62
64

GROUP

WHEELS - FRONT

WHEELS - REAR

FRONT END, STEERING

MAIN CASE & L.H. FENDER

YOKE LIFT COMPONENTS

LEFT HAND FENDER & BEARING

GEAR SHIFTER ASSEMBLY

PRIMARY CHAIN CASE & SMOOTH CLUTCH
DIFFERENTIAL, R. H. FENDER

FUEL TANK & SEAT

ENGINE, MUFFLER, DRIVE DISC

CUTTING DECKS, DEFLECTORS

BELTS, BRAKES, INTERLOCK

RAILS, LIFT ARMS, CAM LIFT

BLADE STOP PEDALS

SPINDLE

DECALS, INSTRUCTION

DECALS, MISCELLANEOUS

ELECTRICAL SYSTEMS (For 10, 11, 12, 12.5 & 13HP Briggs)
ELECTRICAL SYSTEMS (For 13.5HP Briggs)
ELECTRICAL SYSTEMS (For 15HP Kohler)
WIRING SCHEMATICS (8, 10, 11, 12, 12.5 & 13 HP Briggs)
WIRING SCHEMATICS (13.5 HP Briggs)
WIRING SCHEMATICS (15 HP Kohler)
ACCESSORIES & ATTACHMENTS

REAR ENGINE RIDER

SERIES 23

Manual No. 7006153
TP 400-5019-5-RE-N



WHEELS - FRONT

6 @ ASSEMBLY
10 /
/ 5 % 2A, 2B

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 4 SERIES 23



WHEELS - FRONT

Iltem Part No

1 7058943
1 7058944
2A 7073563
2B 7073564
3A 7017146
3B 7073588
4 7011807
5 7012234
6 7014669
7 7010935
8 7011022
9 7011032
10 7031038
11 7091516
12 7010821
Footnotes:

Qty

B - T U Uy |\, RN URts U b I G G G O \C I \b ]

Description

ASSEMBLY, Front Tire & Rim (Complete)
ASSEMBLY, Front Tire & Rim (Complete)
TIRE, 11 x 4.00-4 (Kenda)

TIRE, 11 x 4.10-4, (Carlisle)

RIM (For 4.10/3.50 x 4 Tire)

RIM

BALL BEARING, Flange (3/4” .D.)
VALVE STEM, Snap In

LUBE Fitting

WASHER, .77 x 1.13 x .06 Flat

HUB CAP

FELT SEAL

CAP, Dust

COTTER PIN, 5/32 x 1”

TUBE, Inner (For 4.10/3.50 x 4 Tire)

Note

(Includes Items 2A, 3A, 4, 5 & 6)
(Includes Items 2B, 3B, 4, 5 & 6)
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.
per front tire ass'y.

REAR ENGINE RIDER
SERIES 23

Manual No. 7006153
TP 400-5019-5-RE-N



WHEELS - REAR

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 6 SERIES 23



WHEELS - REAR

Iltem Part No

1 7058951
1 7052269
2A 7073584
2B 7023889
3A 7017147
3B 7017145
4 7012234
5 7012332
5 7014542
6 7091502
7 7031732
8 7011817
9 7040433
10 7023895
11 7023522
12 7040434
13 7092062
14 7011035
15 7011013
Footnotes:

Qty

e e e T T T @' B N N N N W S N NS I\ )

Description

ASSEMBLY, Rear Tire & Rim (33" Models)
ASSEMBLY, Rear Tire & Rim (25" Models)
TIRE, 16-6.50 x 8 (33" Models)

TIRE, 16 x 4.80-8 Turf (25" Models)

RIM, Extra Wide (For 16/7.50 x 8 Tire) (33" Models)

RIM (4.80/4.00X8) 3 LUG

VALVE STEM, Snap In

CLAMP, R. H. 2" (used on 8, 10 & 13 HP)
CLAMP, R. H. 2.69" (used on 12, 14 & 15 HP)
BOLT, 1/2-20 x 3/4” Lug, GR 5

CAP, Seal RH 1.0" ID x 1.67" OD (8 & 10 HP)
SEAL 1.22"ID x 1.875" OD

HUB, Wheel RH, 3 Hole 1" ID

CAP, Hub, R. H. (1.35" ID x 2.25")(Short Axle)
CAP, Hub, L. H. (.975" ID x 2.25")(Long Axle)
HUB, Wheel LH, 3 Hole 3/4" ID

NUT, Hex Lock 5/16F GR.C YZ

BOLT, 5/16-24 x 1-5/8" Tapered (Left Hand)
BOLT, 5/16-24 x 2" Tapered (Right Hand)

Note

(Includes Items 2A, 3A & 4)
(Includes Items 2B, 3B & 4)
(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per rear tire ass'y)

(per right rear tire ass'y)
(per rear tire ass'y)

(per left rear tire ass'y)

(per left rear tire ass'y)

Was 7011201 (per rear tire
ass'y)

(per left rear tire ass'y)
(per right rear tire ass'y)

REAR ENGINE RIDER
SERIES 23

Manual No. 7006153
TP 400-5019-5-RE-N



FRONT END, STEERING

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 8 SERIES 23



FRONT END, STEERING

Item Part No Qty

1 7058030 1
2 7023781 1
3 7013862 1
4 7023667 1
5 7023671 1
6 7090296 1
7 7090183 2
8 7046158 1
9 7101192 1
10 7022449 1
10 7074131 1
11 7090372 1
12 7034174 2
13 7091495 1
14 7054378 1
14 7053266 1
15 7074561 1
16 7074560 1
17 7090913 2
18 7011714 1
19 7038243 1
20 7015444 1
21 7014049 2
21 7014048 2
22 7010776 1
23 7047888 1
24 7011815 1
25 7010694 1
26 7046232 1
27 7090753 1
28 7010746 2
29 7010935 6
30 7010986 4
31 7090364 2
32 7090122 4
33 7013321 4
34 7041687 1
Footnotes:

Description

ASSEMBLY, Steering Wheel (for 5/8” shaft)
LOGO, Steering Wheel

ROLL PIN, 1/4 x 1-1/2”

FOAM COVER, Steering Shaft

COVER, Steering Shaft

PIN, 3/16 x 1” Cotter

WASHER, .66 x 1.31 x .09 Flat

BUSHING, Nylon

CABLE, Brake, Snap-In

CABLE, Clutch/Brake (54.32” long)

CABLE, Clutch/Brake (55” long)

NUT, 1/4-20 Hex Center Lock, GR 5 or B
CONNECTOR, Cable

SCREW, 1/4-20 x 3/4” Hex Head Cap, GR 5
WELDMENT, Front Axle, Narrow
WELDMENT, Front Axle, Wide

BOTTLE, Water

HOLDER, Bottle (Wire)

SCREW, #10-24 x 1/2” Hex Washer Self-Tap (Torx)
HAIR PIN 2-1/4”

LATCH, Parking Brake

SPRING, Parking Brake Latch

FOOT PAD, Short (5.5" x 4.7”)

FOOT PAD, Long (5.5” x 9.5")

RING, 1/2” External Retaining (Heavy Duty)
WELDMENT, Clutch Pedal

PAD, Pedal

BUSHING, Nylon

WELDMENT, Steering Shaft

PIN, 3/16 x 1-1/2” Cotter

RING, 5/8” External Retaining

WASHER, .77 x 1.13 x .06 Flat

BEARING, Nylon

PIN, 5/32 x 1” Cotter

WASHER, 3/8” Flat SAE

BUSHING, Tie Rod

WELDMENT, King Pin, Left Hand

Note

Includes item 2

replaces 7072648 (voided)
used on 257, 28” & 30” Decks
used on 33” & 42” Decks

used on 25”, 28” & 30” Decks
used on 33” Decks

or 7091514

REAR ENGINE RIDER
SERIES 23

Manual No. 7006153
TP 400-5019-5-RE-N



FRONT END, STEERING

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 10 SERIES 23



FRONT END, STEERING

Iltem Part No

35 7041688
36 7090365
37 7013023
37 7012541
38 7012933
38 7012540
Footnotes:

Qty

—_ = ) =

Description

WELDMENT, King Pin, Right Hand
PIN, 1/8 x 3/4” Cotter

TIE ROD, Left Hand (7.41” long)
TIE ROD, Left Hand (9.91” long)
TIE ROD, Right Hand (7.41” long)
TIE ROD, Right Hand (9.91” long)

Note

REAR ENGINE RIDER
SERIES 23

11

Manual No. 7006153
TP 400-5019-5-RE-N



MAIN CASE & L.H. FENDER

* NOTE: The heads of these fasteners are

located underneath the main case.

REAR ENGINE RIDER

7006153

Manual No.

SERIES 23

12

TP 400-5019-5-RE-N



MAIN CASE & L.H. FENDER

Iltem Part No

1 7028990
2 7028989
3 7073268
4 7074210
5 7091198
6 7090358
7 7031100
8 7010969
9 7074650
10 7053697
10 7053698
11 7034299
12 7028200
13 7091503
14 7090793
15 7011791
16 7091296
17 7091315
18 7091297
19 7090595
20 7024998
21 7090238
22 7077692
23 7074946
24 7030798
25 7036367
26 7090484
27 7010153
28 7090188
29 7300547
30 7091530
31 7300548
32 7091584
33 7091513
34 7091272
35 7047189
36 7090585
Footnotes:

Qty

[ G U VR L TR U W b R S e e

- =2 D ODNNNDBAABMANDDNDODN

O = NP NDOMNOMNM=DNDNNDMIA=DN

Description

COVER, Battery

COVER, Switch

COVER, Solenoid (Kohler)

BRACKET, Belt Adjuster

SCREW, 3/8-16 x 5/8” Hex Washer Self-Tap
SCREW, 5/16-24 x 2-1/2” Hex Head Cap, GR 5
TUBE CLAMP

NUT, 5/16-24 Flange Lock (Large)

BUSHING, Pivot

WELDMENT, Main Case (Standard) (shown)
WELDMENT, Main Case (Commercial) (not shown)

WING, Rear

SWIVEL, Adjustable

HAIR PIN, 3/32 x 1-1/2”

SCREW, 5/16-18 x 3/4” Hex Washer Self-Tap
RETAINER, 5/16” Bolt

WASHER, 5/16” Flat

WASHER, .32 x .58 x .08 Split Lock

NUT, 5/16-24 Hex, GR 5

BOLT, 5/16-18 x 3/4” Hex Flange Lock, GR 5
PLUG, 1” hole

SCREW, 5/16-24 x 1” Hex Head Cap, GR 5
BOLT, M8-1.25 x 25mm, Self-Tap (Kohler)
PLATE, Engine (Kohler Engine)

BUMPER, Rear

BUMPER (1-Piece) (33" Deck)

SCREW, 5/16-18 x 1-1/2” Hex Washer Self-Tap
CAP, Bumper

WASHER, 11/32 flat

REAR GUARD, Euro Maincase

BOLT, 1/4-20 x 3/4” Short Neck Carriage, GR 5
STRAP, Rear Guard

NUT, 1/4-20 Hex Flange Lock

SCREW, 5/16-24 x 1-3/4” Hex Head Cap, GR 5
FASTENER, 1/4” Ratchet

BRACKET, Drive Support

NUT, 5/16-18 Hex Flange Lock, GR 5

Note

replaces 7022509 (voided)

used on E331523KVE Model
only

used on E331523KVE Model
only

or 7091506

REAR ENGINE RIDER
SERIES 23

13

Manual No. 7006153
TP 400-5019-5-RE-N



MAIN CASE & L.H. FENDER

* NOTE: The heads of these fasteners are

located underneath the main case.

REAR ENGINE RIDER

7006153

Manual No.

SERIES 23

14

TP 400-5019-5-RE-N



MAIN CASE & L.H. FENDER

Iltem Part No

37 7036419
38 7017653
39 7023676
40 7041384
41 7033799
42 7011018
43 7073735
44 7090981
45 7037285
46 7090361
47 7090391
48 7012652
49 7090206
50 7300546
Footnotes:

Qty

K—l'\)—k—k—k—l_l_k

[ G QI G Y

Description
BELT GUIDE

BELT GUIDE 25, 26, 28, 41”

SHIFT LINK, Long (5/16-24 both ends)
WELDMENT, Shift Arm

CROSS BRACE

SHIFT LINK, Short (5/16-24 thread)
BRACKET, Switch

SCREW, #10-32 x 1/4” Hex Washer Self-Tap
FENDER, Left Hand (Standard)

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
WASHER, 5/16” Internal Tooth Lock

CLIP, Wire

SCREW, 5/16-18 x 3/4” Hex Head Cap, GR 5
FRONT GUARD, Euro Maincase

Note

used on E331523KVE Model
only

or 7091867

REAR ENGINE RIDER
SERIES 23

15

Manual No. 7006153
TP 400-5019-5-RE-N



YOKE LIFT COMPONENTS

-

s
P .)!)}))), -
e

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 16 SERIES 23



YOKE LIFT COMPONENTS

Item Part No Qty

1 7013885 1
2 7014664 1
3 7091198 2
4 7090187 1
5 7090196 1
6 7014663 2
7 7047190 1
8 7090122 2
9 7015464 1
10 7090037 1
11 7090390 1
12 7091630 1
13 7090539 2
14 7059068 1
15 7073733 1
16 7046162 1
17 7011201 2
18 7011048 2
19 7011763 2
20 7090238 2
21 7033291 1
Footnotes:

Description

SPRING, Clutch & Brake

BOLT, 5/16-18 Shoulder

SCREW, 3/8-16 x 5/8” Hex Washer Self-Tap
WASHER, 5/16” Split Lock

NUT, 5/16-18 Hex, GR 5 or B

SLIDE HALF

BRACKET, Slide

WASHER, 3/8” Flat SAE

STUD, Clutch Link (3/8-24 thread)

PIN, 3/32 x 3/4” Cotter

WASHER, 3/8” Internal Tooth Lock

NUT, 3/8-24 Hex, GR 5 or B

SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap
ASSEMBLY, Leaf Spring

ARM, Yoke

LIFT, Yoke

NUT, 5/16-24 Hex Center Lock

BEARING, Yoke

FENDER WASHER, 5/16”

SCREW, 5/16-24 x 1” Hex Head Cap, GR 5
COLLAR, Yoke

Note

or 7090155

REAR ENGINE RIDER
SERIES 23

17

Manual No. 7006153
TP 400-5019-5-RE-N



LEFT HAND FENDER & BEARING

Ref: Primary Chain Case
& Smooth Clutch
Assembly

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 18 SERIES 23



LEFT HAND FENDER & BEARING

Iltem Part No

1 7012332
2 7075115
3 7011072
4 7011071
5 7023447
6 7014624
7 7014625
8 7037285
8 7037958
9 7010969
10 7011070
11 7012271
12 7050918
13 7075848

7051451
Footnotes:

Qty

—_ = = AN

—_ = a4 A A

Description

BOOT CLAMP (for 2" Hose)

BOOT, Rear Axle, Thick Flange

WASHER, Thrust

THRUST WASHER

SPACER, Nylon

BALL BEARING, Left Hand Fender

COLLAR, Lock (Incl. P/N 7090776 Set Screw, 1/4-20 x 1/4”)

FENDER, Left Hand (1.628” I. D. Hole)
FENDER, Left Hand (1.744” 1. D. Hole)

NUT, 5/16-24 Flange Lock (Large)

TIE ROD (5/16-24 thread- both ends)
WASHER, Shim

BEARING, Left Hand Fender (Includes item 13)

FITTING, Lube, 45 Degree, 3/16” w/Hex (long shank)

ASS'Y, L. H. Fender (Incl. Fender 7037958 & Bearing 7014624)

Note

for 33” Deck Models

used with ball bearing, item 32
only

used on 25” & 28” Deck Models
used on 33” Deck Models

or quantity as required
used on 25” & 28” Models- 8, 10
& 13HP

or 7013324

for 33” Deck Models, 15 HP
Engine

REAR ENGINE RIDER
SERIES 23

19

Manual No.

7006153
TP 400-5019-5-RE-N



GEAR SHIFTER ASSEMBLY

/\-, = ASSEMBLY

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 20 SERIES 23



GEAR SHIFTER ASSEMBLY

Item Part No Qty Description Note
1 7023656 1 GRIP, Shift Handle
2 7059212 1 WELDMENT, Shift Handle
3 7023914 1 PIN, 1/4 x 1-3/4” Tapered Clevis
4 7090037 1 PIN, 3/32 x 3/4” Cotter
5 7031036 2 WASHER, Thrust
6 7019245 1 BUSHING, 3/4 x 1.62 Flange (Nylon)
7 7091298 1 NUT, 5/16-18 Hex Nyloc
8 7090361 1 SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
9 7058763 1 * ASSEMBLY, Speed Adjustment Latch
10 7026292 1 SPRING part of Speed Adjustment Latch
Ass'y
11 7090196 NUT, 5/16-18 Hex, GR 5 or B
12 7010754 SPRING, Shift Detent
13 7073289 LEVER, Over-Ride
14 7091595 WASHER, .47 x .92 x .065 Flat
15 7015761 SHOULDER BOLT, 5/16-18
16 7019246 BUSHING, 3/4 x 1.0. Flange (Nylon)

17A 7040598
17B 7043201

WELDMENT, Arm, Shift Handle
WELDMENT, Arm, Shift Handle (w/grease ftg. Hole)

—_ a4 4 a4 a4 A a a a a a

18 7010817 LUBE FITTING, 3/16” Press-In used with 7043201
19 7091315 WASHER, .32 x .58 x .08 Split Lock
20 7091297 NUT, 5/16-24 Hex, GR 5
Footnotes:
NOTE: * Assembly is comprised of: Shift Detent Weldment (7041232), Shoulder Rivet (7029022), Reverse Stop (7073218)
& item 10.
REAR ENGINE RIDER Manual No. 7006153

SERIES 23 21 TP 400-5019-5-RE-N



PRIMARY CHAIN CASE & SMOOTH CLUTCH

* Ref: BRAKE CABLE Smooth Clutch

P e e e e P T

(shown on Front End, Assembly
Steering page)
Manual No. 7006153 REAR ENGINE RIDER

TP 400-5019-5-RE-N 22 SERIES 23



PRIMARY CHAIN CASE & SMOOTH CLUTCH

Iltem Part No

1 7052683
2 7041136
3 7028761
4 7011121
5 7010756
6 7018963
7 7010614
8 7039778
9 7010942
10 7011086
11 7040355
12 7010941
13 7090307
14 7022785
15 7010776
16 7011024
17 7091505
18 7019260
19 7027981
20 7053114
21 7059443
22 7053103
23 7014523
24 7032331
25 7092081
26 7052497
27 7012313
28 7090303
29 7091294
30 7072593
31 7091504
32 7072406
33 7061017
Footnotes:

Qty

S_L_ANN_L_L_LNN_L_L_L

AN 2 a4 a a0 g a N =2 a4 a

—_ N = A

Description

ASSEMBLY, Primary Chain Case
WELDMENT, Primary Chain Case Half, Right Hand
GASKET, Primary Chain Case

WASHER, 5/8” Belleville

BEARING, .625 x 1.37 x .435

WELDMENT, Sprocket & Shaft

KEY,#5 Woodruff

PRIMARY CHAIN CASE HALF, Left Hand
BEARING, Needle

THRUST WASHER, Nylon

WELDMENT, Hub & Sprocket

CHAIN, 46 Pitch (#35 Endless)

SCREW, 10-24 x 1/2” Hex Washer Self-Tap
ROLLER, 1-3/8 Long

RING, 1/2” External Retaining (Heavy Duty)
PLUG, 1/2” Cup Insert

NUT, 5/8-18 Hex Nyloc

O-RING, 1/2 x 5/8”

WASHER, Shim .625 x .875

ASSEMBLY, Smooth Clutch (non-asbestos)
HUB, Driven Disc (assembly)

DISC, Driven (rubber tire bonded to rim)
THRUST WASHER

PLATE, Drive Disc

NUT, 5/16-24 Hex Flange Lock

ASSEMBLY, Brake Lever (Includes brake pad & rivet)
RING, 3/8” External Retaining

NUT, 1/4-28 Hex Top Lock

WASHER, .28 x .63 x .06 Flat, GR 5

SPACER, Brake Arm Pivot (.418/.403 long)

SCREW, 1/4-28 x 1” Hex Head Cap, (Washer Face) GR 5
SPRING, Torsional Brake Return
GREASE, Transmission (Use 2 oz. Maximum)

NOTE: Brake return replacement kit (7061197) is made of items 30 & 32.

Note

(Includes the following 16 items)

(Includes the following 5 items)
replaces 7054243 (voided)

or 7090480, center lock flange
nut

replaces 7010916 (.300/.285
long)

REAR ENGINE RIDER
SERIES 23

23

Manual No. 7006153
TP 400-5019-5-RE-N



DIFFERENTIAL, R. H. FENDER

ASSEMBLY

’
4
,
’
’
.
.
’
’

[
-
0

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 24 SERIES 23



DIFFERENTIAL, R. H. FENDER

Iltem Part No

1 7014401
2 7018822
2A 7012296
3 7010969
4 7031079
5 7038067
6 7022115
7 7021127
8 7011072
9 7051584
10 7010988
11 7010964
12 7010941
13 7021129
14 7010965
15 7021128
16 7012332
17 7075115
18 7011024
19 7037279
20 7028762
21 7037957
21 7037280
22 7021158
23 7047763
24 7074431
25 7057398
26 7012333
27 7011156
28 7011782
29 7090395
30 7090188
31 7011042
32 7090361
33 7090362
34 7032107
35 7061017
Footnotes:

Qty

1
1

B T T S S N T N N N S e S N - N

—_

4 a o N A

13

Description

COLLAR, Lock (Includes P/N 7090201 Set Screw)
BALL BEARING, Axle (R.H. Fender)

BEARING, Axle (R. H. Fender)

NUT, 5/16-24 Flange Lock (Large)
WASHER, Thrust

PLATE, Differential

SPACER, Pinion

GEAR, Differential Pinion (12T 12P)
WASHER, Thrust

* ASSEMBLY, Drive Hex Tube
WASHER, Nylon

GEAR, 11 Tooth, 10 Pitch

CHAIN, 46 Pitch (#35 Endless)
SPROCKET, 34T, 3/8P

RING, 1-3/16” External Retaining
SPACER, Differential Case

BOOT CLAMP (for 2" Hose)

BOOT, Qil Seal (Short Axle)

PLUG, 1/2” Cup Insert

CASE, Transmission

GASKET, Transmission Case
FENDER, Right Hand (2.498” Dia. Hole)

FENDER, Right Hand (1.62” Dia. Hole)

GEAR, 63 Tooth 10 Pitch
ASSEMBLY, Long Axle (Includes Gear)

SPACER, Differential Case
ASSEMBLY, Short Axle, 23T (Includes Gear)

BOLT, 5/16-24 x 1-5/8” Hex Special Lock (Vibresist)
5/16” O-RING

WASHER, 5/16” Belleville

WASHER, 5/16” External Tooth Lock

WASHER, .34 x .69 x .08 Flat

SCREW, 5/16-24 x 2-5/8” Hex Head Cap

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
SCREW, 1/4-20 x 5/8” Hex Washer Head Self-Tap
SPACER, Short Axle

GREASE, Transmission (24 oz. Required)

Note

used on 33” Models- 13, 14 & 15
HP

used on 25” & 28” Models- 8, 10
& 13 HP

33” Deck Ball Bearing
Differential Models

25” & 28” Deck Bushing
Differential Models

Use only with Short Axle P/N
7057398

Use only with Long Axle P/N
7047763

NOTE: * Assembly includes two bearings inside hex tube (p/n 7015140, not shown) & one nylon washer (p/n 7010988, item

10).

REAR ENGINE RIDER
SERIES 23

25

Manual No. 7006153
TP 400-5019-5-RE-N



DIFFERENTIAL, R. H. FENDER

ASSEMBLY

’
4
,
’
’
.
.
’
’

[
-
0

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 26 SERIES 23



DIFFERENTIAL, R. H. FENDER

Item Part No Qty Description Note
7060411 1 KIT, Differential (Incl. Items 2A & 7037280 Fender)(Not shown)
7060662 1 KIT, Differential (Incl. ltems 2 & 7037957 Fender)(Not shown)

Footnotes:

NOTE: * Assembly includes two bearings inside hex tube (p/n 7015140, not shown) & one nylon washer (p/n 7010988, item
10).

REAR ENGINE RIDER Manual No. 7006153
SERIES 23 27 TP 400-5019-5-RE-N



FUEL TANK & SEAT

Ref: Main Case Weldment

REAR ENGINE RIDER

7006153

Manual No.

SERIES 23

28

TP 400-5019-5-RE-N



FUEL TANK & SEAT

Iltem Part No

1 7075071
1 7075376
1 7028650
2 7051905
2 7052435
3 7012515
3A 7019377
4 7029900
5 7076272
5 7012912
5 7041996
6 7077351
7 7014359
8 7024507
9 7033377
10 7091542
11 7029211
11A 7023354
12 7091714
13 7075018
14 7011791
15 7091038
16 7090539
17 7090913
18 7033470
19 7022751
19 7074320
20 7090672
21 7013849
22A 7023735
22B 7023191
Footnotes:

Qty

1
1

| NS TN L T o T\ JR T O\, T 10 T 1 T SN N Y S S S e S e T N N S S

Description

SEAT, Operator (11.58” tall) (shown) (Michigan V-2400 Series)
SEAT, Operator (9.30” tall) (Michigan V-2300 Series)

SEAT, Operator (9.81” tall) (not shown) (Faulhaber p/n 1182)
ASSEMBLY, Fuel Tank (Includes item 3)

ASSEMBLY, Fuel Tank with Gauge (Includes item 3A)
CAP, Fuel Tank

CAP, Fuel Tank w/Gauge

CLAMP, Fuel Line

HOSE, Fuel (1/4” 1.D. x 8-1/2” long)

HOSE, Fuel (1/4” 1.D. x 12-1/2” long)

HOSE, Fuel (1/4” 1.D. x 6-1/2” long)

HOSE, Fuel (1/4” 1.D. x 3-1/2” long)

FILTER, Fuel (In-Line)

VALVE, Fuel Shut-Off (Accessory)

BRACKET, Fuel Tank (Rear)

SCREW, 5/16-18 x 1/2” Pan Head Self-Tap (Torx #T-40)
SWITCH, Seat, Quick Mount (NC)

SWITCH, Seat (NC)

BOLT, 5/16-18 x 1” Square Neck Carriage, GR 5
BRACKET, Seat

RETAINER, 5/16” Bolt

BOLT, 5/16-18 x 1/2” Hex Flange Nyloc

SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap

SCREW, #10-24 x 1/2” Hex Washer Self-Tap (Torx)
PLATE, Throttle Control

CONTROL, Throttle (23.6” long) (Briggs Engines)
CONTROL, Throttle (34.6” long) (Kohler Engines)
NUT, 5/16-18 Hex Flange Top Lock

SPACER, .33 x .63 x .156

KNOB, Fluted, 5/16-18 internal thread (2.15 O.D.)
KNOB, 3-Prong, 5/16-18 x 3/4” external thread

Note

used on 12HP & Higher Models

used on E25 models &
E281123BVE

used on 9 thru 11HP Models
used on 9 & 10HP Models
usedon 12, 14.5 & 15HP Models

replaces 7012222 clamp
used on Briggs 8-14HP
used on Kohler Models only
used on Kohler Models only

used on seat, p/n 7028650

used on seat, p/n 7028650

REAR ENGINE RIDER
SERIES 23

29

Manual No. 7006153
TP 400-5019-5-RE-N



ENGINE, MUFFLER, DRIVE DISC

BRIGGS & |
STRATTON [

ENGINE
KOHLER 15HP
ENGINE
Manual No. 7006153 REAR ENGINE RIDER

TP 400-5019-5-RE-N 30 SERIES 23



ENGINE, MUFFLER, DRIVE DISC

Iltem Part No

1
1

1

1

1

1

1

2 7091016
3 7091294
4 7090290
5 7090052
6 7074965
7 7024356
8 7027972
9 7015352
10 7074453
11 7090362
12 7091738
13 7033564
14 7091059
15 7010210
16 7090132
17 7074187
17 7072658
18 7019358
19 7091495
20 7090585
21 7091065
22 7013849
23 7091576
Footnotes:

Qty

e ) e e e T A T 1 T S e S S S O T N T | T S e e e e

—_ N = N = -

Description

* ENGINE, 11HP Briggs (Mod 21A907-0123-E1)

* ENGINE, 12HP Briggs (Mod 21A907-0123-E1)

* ENGINE, 12.5HP Briggs Intek OHV (Mod 219907-0123-E1)
* ENGINE, 13HP Briggs (Mod 21A907-0123-E1)

* ENGINE, 13.5HP Briggs Intek OHV (Mod 21B907-0139-E1)
* ENGINE, 15HP Kohler (Mod CV15ST, Type PS-41584)

* ENGINE, 12.5 Gross H.P. Briggs (Mod 219907-0172-E1)
SCREW, 1/4-20 x 5/8” Hex Head w/Free Spinning Washer
WASHER, .28 x .63 x .06 Flat, GR 5

SCREW, 1/4-20 x 3/4” Hex Washer Self-Tap

WASHER, 1/4” Split Lock

HEAT SHIELD, Muffler

MUFFLER GUARD, Kohler

ASSEMBLY, Qil Valve

GASKET, Exhaust

MUFFLER w/Heat Shield (Briggs 11 & 13HP)

SCREW, 1/4-20 x 5/8” Hex Washer Head Self-Tap

SET SCREW, 5/16-18 x 3/4” Socket Head, GR8
BRACKET, Muffler Guard (Kohler)

SCREW, 1/4-20 x 1” Hex Head Cap, GR 5

KEY,1/4” Square x 2” Long

SET SCREW, HRSS, 3/8-16 x 3/8”

WELDMENT, 5.25” O.D. Drive Disc

WELDMENT, 5.75” O.D. Drive Disc

MUFFLER (Kohler 14 & 15HP)

SCREW, 1/4-20 x 3/4” Hex Head Cap, GR 5
NUT, 5/16-18 Hex Flange Lock, GR 5

NUT, 1/4-20 Hex Flange Lock

SPACER, .33 x .63 x .156

NUT, 1/4-20 Hex, GR 5 or B (not shown)

Note: * Purchase engine parts from engine manufacture dealer.

Note

electric start
electric start
electric start
electric start
electric start Euro
electric start
electric start Euro

used on 33” Deck Models

used on 25”, 28”, 30" & 42”
Decks

(attaches to starter terminal)

REAR ENGINE RIDER

SERIES 23

31

Manual No. 7006153
TP 400-5019-5-RE-N



CUTTING DECKS, DEFLECTORS

f‘&
=" - Ref: Rails & Lift Ar 7
ASSEMBLY T e . P 5 Assy ~

o b . / 14

‘ 26
/ @ ASSEMBLY

KIT, Air Lift

27

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 32 SERIES 23



CUTTING DECKS, DEFLECTORS

Iltem Part No

1 7500395
1A 7073434
1B 7013860
1C 7300544
2 7091015
3 7091016
4A 7061969
4B 7061970
4C 7061972
5 7090731
6 7091070
7 7033570
8 7091532
9 7091518
10 7019190
11 7015272
12 7033571
13 7091508
14 7016968
14 7016983
14 7016984
15 7058632
15 7500277
15A 7016046
15B 7057786
15B 7500276
15C 7026233
16 7026483
17 7091510
18 7026234
19 7016341
20 7033780
21 7038370
22 7022841
23 7016967
23 7016980
23 7016982
Footnotes:

Qty

4 a4 A A PN WWWW OO 2 a2 RN 2O =

e e e T N o' T 0 T S

Description

ASSEMBLY, Spindle Cover & Guard
COVER, Spindle

RIVET, 3/16 x .344

GUARD, Pulley 25” & 28” Euro

SCREW, 1/4-20 x 3-1/2” Hex Head w/Free Spinning Washer

SCREW, 1/4-20 x 5/8” Hex Head w/Free Spinning Washer
DECK, 25” Replacement (Painted deck with decals)
DECK, 28” Replacement (Painted deck with decals)
DECK, 33” Replacement (Painted deck with decals)
BOLT, 5/16-18 x 1/2” Short Neck Carriage, GR 5
NUT, 5/16-18 Hex Flange Lock, GR 5

BRACKET, Gage Wheel (Front)

SCREW, 3/8-24 x 3-3/4” Hex Head Cap, GR 5
NUT, 3/8-24 Hex Nyloc

WHEEL, Gage

SPACER

BRACKET, Gage Wheel (Rear)

BOLT, 5/16-18 x 3/4” Short Neck Carriage, GR 5
COVER, 25” Mulcher

COVER, 28” Mulcher

COVER, 33” Mulcher

ASSEMBLY, Discharge Deflector, 25”

ASSEMBLY, Discharge Deflector, 25” (without decal)
DEFLECTOR, Discharge, 25"
ASSEMBLY, Discharge Deflector, 28” & 33”

ASSEMBLY, Discharge Deflector, 28” & 33” (without decal)
DEFLECTOR, Discharge, 28” & 33”

PUSH NUT, 1/4”

BOLT, 5/16-18 x 5/8” Hex Flange Lock, GR 5

PIN, Hinge

SPRING, Hinge

HINGE, Deflector (Deck side)

HINGE, Deflector (Chute side)

DECAL, Danger, (Cut Finger) International Symbol
BLADE, 25” Mulcher

BLADE, 28” Mulcher

BLADE, 33” Mulcher

Note

used on 28” & 33” Deck Models
used on 33” Euro Deck

Was 7090001

incl. items 1B, 15A, 16, 18, 19,
20, 21, & 22

incl. items 1B, 15A, 16, 18, 19,
20 & 21

does not include Chute, Hinge &
Rivets

Incl. items 15C, 16, 18, 19, 20 &
22

Incl. items 15C, 16, 18, 19, & 20

or 7091811

REAR ENGINE RIDER
SERIES 23

33

Manual No. 7006153
TP 400-5019-5-RE-N



CUTTING DECKS, DEFLECTORS

f‘&
=" - Ref: Rails & Lift Ar 7
ASSEMBLY T e . P 5 Assy ~

o b . / 14

‘ 26
/ @ ASSEMBLY

KIT, Air Lift

27

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 34 SERIES 23



CUTTING DECKS, DEFLECTORS

Iltem Part No

24 7029143
24 7026453
24 7024741
25 7019518
25 7019515
25 7019523
26 7091296
27 7090492
28 7090559
29 7090509
30 7090613
31 7090612
32 7090392
33 7060480
34 7037723
35 7090228
36 7090391
37 7090223
Footnotes:

Qty

DO OON =2 NWOMNMMNDNNDN-=2 = 24 a4 g

Description

BLADE, Ninja, 25”

BLADE, Ninja, 28”

BLADE, Ninja, 33”

BLADE, 25”

BLADE, 28”

BLADE, 33”

WASHER, 5/16” Flat

NUT, 5/16-18 Wing

NUT, 1/2-20 Hex Jam
WASHER, 1/2” Internal Tooth Lock

NUT, 3/8-16 Hex Flange Lock

BOLT, 3/8-16 x 3/4” Hex Flange Lock
SCREW, 1/2-20 x 1” Hex Head Cap, GR 5
KIT, Air Lift, Hi-Vac (Includes items 32, 33, 35 & 36)
AIR LIFT, Hi-Vac (3 hole)

SCREW, 5/16-24 x 11/16” Oval Head Machine
WASHER, 5/16” Internal Tooth Lock

NUT, 5/16-24 Hex

Note

used on 257, 28” & 33” Decks

REAR ENGINE RIDER
SERIES 23

35

Manual No. 7006153
TP 400-5019-5-RE-N



BELTS, BRAKES, INTERLOCK

* SEE RAILS PAGE, ITEM 38

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 36 SERIES 23



BELTS, BRAKES, INTERLOCK

Item Part No Qty Description Note

1 7043844 1 * BELT, Drive (73.75” AA Section)
1 7022252 1 BELT, Drive (72.75” AA Section) used on 25”, 28” & 30” Decks
2 7074467 1 NUT, 3/4-16 Hex Jam, GR 8
3 7032027 2 WASHER, 49/64” 1.D. x 1-1/2” O.D. Flat
4 7018781 1 PULLEY, Deck
5 7015290 1 PULLEY, Hub (Powdered Metal)
6 7091299 2 NUT, 3/8-16 Hex Nyloc
7 7029624 2 ** IDLER PULLEY, 4” Idler
8 7091497 1 SCREW, 3/8-16 x 1-1/2” Hex Head Cap, GR 5
9 7035728 1 ** BRACKET, Fixed Idler
10 7036526 1 ** BRACE, Fixed Idler Bracket
11 7090858 5 SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap
12 7046567 1 HANDLE, Blade Engagement (Flip)
13 7010740 2 RING, 2” External Retaining
14 7090037 3 PIN, 3/32 x 3/4” Cotter or 7091597
15 7036521 1 SPRING, Extension, 4” x 1/2” Diameter
16 7047787 1 WELDMENT, Idler Arm
17 7014314 1 SPACER, .39 x 1.0 x .31 Nylon
18 7046874 1 GRIP, Handle
19 7091514 2 WASHER, 3/8” Flat
20 7035378 1 DRUM, Brake Spindle
21 7014304 1 PIN, 1/4 x 1-5/8” Clevis
22 7034852 1 BAND, Brake (Formed)
23 7090122 2 WASHER, 3/8” Flat SAE
24 7090055 4 WASHER, 1/4” Flat
25 7046677 1 EYE-BOLT, 1/4-20 x 4”
26 7046648 1 SPRING, Torsion, Flip Handle
27 7091974 1 PIN, 3/16 x 1” Clevis
28 7059254 1 WELDMENT, Blade Engagement Handle
29 7014168 1 SPRING, Blade Handle
30 7012055 1 ROD, Idler Control
31 7090299 1 SCREW, #10-32 x 1” Hex Washer Head Self-Tap
32 7018524 1 SWITCH, Deck Interlock (NO)
33 7038021 1 MOUNT, Handle/Switch
34 7090362 2 SCREW, 1/4-20 x 5/8” Hex Washer Head Self-Tap
35 7090555 1 PIN, 3/32 x 1/2” Cotter
36 7090761 1 NUT, 1/4-20 Hex Top Lock
Footnotes:

NOTE: * Belt part numbers are printed on belts.

NOTE: ** used on 33” Euro Decks only

REAR ENGINE RIDER Manual No. 7006153

SERIES 23 37 TP 400-5019-5-RE-N



BELTS, BRAKES, INTERLOCK

* SEE RAILS PAGE, ITEM 38

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 38 SERIES 23



BELTS, BRAKES, INTERLOCK

Iltem Part No

37 7014343
38 7046782
39 7032111
40 7091305
41 7300545
42 7100063
Footnotes:

Qty

—_ - o

Description

BUSHING, Flange .27 x .35 x .4

SPRING, Rectangular Wire Die, Blue
RESTRICTOR, Belt

** SCREW, 3/8-16 x 2” Hex Head Cap, GR 5
** GUARD, Pulley

** SPACER, Idler

NOTE: * Belt part numbers are printed on belts.
NOTE: ** used on 33” Euro Decks only

Note

REAR ENGINE RIDER
SERIES 23

39

Manual No. 7006153
TP 400-5019-5-RE-N



RAILS, LIFT ARMS, CAM LIFT

Fal
I AN

e

Ref: CABLE, NO REVERSE IN MOW
(SEE BLADE STOP PEDALS PAGE,
Item 11)

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 40 SERIES 23



RAILS, LIFT ARMS, CAM LIFT

Item Part No Qty

1 7091503 2
2 7028200 2
3 7028728 2
4 7091297 2
5 7090854 1
6 7090122 1
7 7034213 1
8 7058042 1
8 7059324 1
9 7090483 1
10 7032030 2
11 7046155 1
12 7090289 1
13 7046159 1
14 7012068 2
15 7031855 1
16 7046163 2
17 7031838 1
18 7016122 1
19 7090361 7
20 7058969 1
21 7043848 1
22 7073269 1
23 7046157 1
24 7090324 2
25 7046217 1
26 7091198 3
27 7026420 1
28 7012067 2
29 7032997 1
30 7058041 1
31 7090365 1
32 7022717 1
33 7017847 1
34 7090858 2
35 7071920 2
36 7092051 1
Footnotes:

Description

HAIR PIN, 3/32 x 1-1/2”

SWIVEL, Adjustable

ADJUSTER, Chain (5/16-18 thread)

NUT, 5/16-24 Hex

NUT, 3/8-24 Hex Nyloc

WASHER, 3/8” Flat SAE

PIVOT, Leveling

WELDMENT, Rear Lift Arm

WELDMENT, Rear Lift Arm

SCREW, 3/8-24 x 1-3/4” Hex Head Cap, GR 5
WASHER, 13/32 x 1-1/4” Flat

LEVER, Height of Cut

NUT, 3/8-24 Hex Center Lock

SPRING, Lever

RING, Rear Lift Arm (Blue)

GUIDE, Belt

SPRING, Assist

BRACE, Top

ROD, Leveling (3/4-24 thread)

SCREW, 5/16-18 x 5/8” Hex Washer Self-Tap
ASSEMBLY, Clutch Plate

RAIL, Deck Lift, Right Hand

RAIL, Deck Lift, Left Hand

DETENT, Height Adjust

SCREW, 3/8-16 x 1” Hex Washer Self-Tap
SPACER, Detent

SCREW, 3/8-16 x 5/8” Hex Washer Self-Tap
GRIP, Height Adjustment Lever

RING, Front Lift Arm (Red)

ARM, Front Lift

WELDMENT, Front Lift Arm

PIN, 1/8 x 3/4” Cotter

ROD, Deck Support (Front Lift Arm to Front End)

RING, .438 External Retaining

SCREW, 5/16-18 x 1/2” Hex Washer Self-Tap
SPACER, Deck Lift

BOLT, #10-24 x 1” Flat Head Square Neck

Note

replaces 7090223 (voided)

used on 25” decks
used on 28” & 33” decks

REAR ENGINE RIDER
SERIES 23

41

Manual No. 7006153
TP 400-5019-5-RE-N



RAILS, LIFT ARMS, CAM LIFT

Fal
I AN

e

Ref: CABLE, NO REVERSE IN MOW
(SEE BLADE STOP PEDALS PAGE,
Item 11)

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 42 SERIES 23



RAILS, LIFT ARMS, CAM LIFT

Iltem Part No

37 7091290
38 7032243
39 7090233
40 7090391
41 7090585
Footnotes:

Qty

O NN = =

Description

NUT, #10-24 Hex Nyloc

ANCHOR

SCREW, 5/16-24 x 3/4” Hex Head Cap, GR 5
WASHER, 5/16” Internal Tooth Lock

NUT, 5/16-18 Hex Flange Lock, GR 5

Note

REAR ENGINE RIDER
SERIES 23

43

Manual No. 7006153
TP 400-5019-5-RE-N



BLADE STOP PEDALS

REAR ENGINE RIDER

7006153

Manual No.

SERIES 23

44

TP 400-5019-5-RE-N



BLADE STOP PEDALS

Item Part No Qty

7073267
7074649
7015448
7015495
7015446
7032030
7090155
7090250
7090289
7091584
7073216
7073217
7091776

PRI ©ONO oA WN =
e N N U Uy \\, [N Uy U G W G Gy

Footnotes:

Description

FOOT PEDAL, Blade Stop Control

SPRING, Latching

SPRING, Pedal

SHOULDER BOLT, 3/8-24 w/Nylon Patch, GR 5
SHOULDER BOLT, 3/8-24 x 9/16”

WASHER, Flat 13/32” ID x 1.25” x 1/8” Thick ZP
NUT, 3/8-24 Hex, GR B

WASHER, 1/2” Flat SAE

NUT, 3/8-24 Hex Center Lock

NUT, 1/4-20 Hex Flange Lock, GR 5

CABLE ASSEMBLY, No Reverse in Mow

CLIP, Cable

BOLT, 1/4-20 x 3/4” Square Neck Carriage, GR 5

Note

replaces 7035669

was 7012063

REAR ENGINE RIDER
SERIES 23

45

Manual No. 7006153
TP 400-5019-5-RE-N



SPINDLE

@ ASSEMBLY 3\C D)
~1

NOTE: Spindle housing assembly,
Part no. 5-0696 includes
Items 4 and 5.

\

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 46 SERIES 23



SPINDLE

Item Part No Qty

7054531
7012491
7013313
7040460
7010817
7044785
7010935
7014407
7031184
7037751
7044782
7090356
7090491
7091939

[\ O T O T S N N T T T JNr G Gy .\ B A B

PN Lo ©®OONOO O WD

Footnotes:

Description

ASSEMBLY, Spindle Housing (Incl. items 2 thru 13)

RING, 1.85” Internal Retaining
BEARING, Spindle

WELDMENT, Spindle Housing

LUBE FITTING, 3/16” Press-In
SPINDLE, Rider (10.327” overall length)
WASHER, .77 x 1.13 x .06 Flat
WASHER, Spindle

HOLDER, Blade (25” decks)

HOLDER, Blade (28" & 33” decks)
SPACER, Blade Centering

NUT, 5/8-18 Hex Center Lock Jam
SCREW, 1/2-20 x 1-1/4” Hex Head Cap, GR 5
NUT, 1/2-20 Hex, GR 5 or B

REAR ENGINE RIDER
SERIES 23

47

Manual No. 7006153
TP 400-5019-5-RE-N



DECALS, INSTRUCTION

TABAAGUE T
i‘PU\‘JREl PRE &

W PURTS MUERYG Y4~

EVITAR LAS EEBIONES
GRAVES O LA MUERTE

MLM FRITON:
nar

PORITIDNE X" B FRLLE.

EVITARE LESIONI GRAVI O
LAMORTE

v S
SBRIHSTRARA f37 L BAAILABE.

~LEQUERF
SN 5 MATHBA,

6 ST PORMET

BEFESHS, CORMUTAIDRER ¥ DTRAS
EX

13
SANTSUETL L1 MERRUREGR £ Gil ATHE
TREWID

AR EE LA RO (ARG LA GRS

41 AESMIRARADA Y (S PEITRNEIGAR

£5 4 LOGAT HIHTRAS 3T FATA R TAINRD

£ CFAPEN, 40 PR DI OTRAR HERSGHI

S ACERIUER . LIGAN 0K VEARAIL.
»HIRAR AACUL ABAIC Y DETRAS 146 £ Mo

AEESY

ATEHIA

NELESRIGA T LAV RURARTELE OFHATORE L
FRLTARTRA, TENERE L PRAROHY A TISTARZA 20
WU,

+CUFIARE B BASSDE DVING LA MACEHBL PR
EIXSHANYE LA SEVAMANN.

o0} GORTAR B SERPER £ AW PENIIEWTES

STERREN M
FERUENZA 9 JDRE D wunsv:bumlm!
ADERERLA

W LORTAR EL CERPED A L0 AHEKD DY L3 CARA
CELAS PENDIENTES, AEJIRCIR LA VELACTING

LR TAREGHRR BEL PEIND, X
4190 ¥ PURTE SUBIN Lt PEMOIRITE £ N ERBARAE LN FALEGTISHA SUALLA RIPEHFGHE
WARENA ATARS, BO CORTAR B2 CA5260 ALLY 11 PO N ERRD THASWEARA(E,

RALLENTANE £ FATNRE STPREATE BHISCHE,
~ EYSANE LE PARTENZE P SALITA. £ LA MALCIERA

PR 08

FIRRSE, FARMARI, LA LS E TORMARE MVETSE,
ST 0 ARRIZE, $11L8

Sy

AR5 A N
» UESKHGBAAAK LA SUCHEELA ANIES DF APOYAR
£ P EN 5L UL LEVAKIARAE DEL ASIENTD
©SYTIAR 1AL WUZLTAS BRULENT.

L

SO,

FUNCIONAMIENTO

- ™y
3 HEMOVE BATTERY BEFORE
BMYES UY ARRAHCAR EL | FRUNIA D SYVIARE B,
AITOR O DE DESMBNIAR | MOTERE O SMONTARE 1 T3 UORE THAN 2 HOURS.
£1 CORFRCESPED LA FALCIATRICE / LA BATTERIE DOIT ETRE ENLEVEE BATTERY
. JISM mma —1 [T © PREMERE AN !I mauu PEDALE g&w&&%mﬁs UDE Wm 4

. 8 o5 — .
AETIRAR LA BATERIA ANTES DE RIMUOVERE
< DESFEGHANMA | 2 SALANCA DF
I Gilttlct " gk SOSRIAE A 3 v%mp%ﬂgwﬁems DITENERE LA
& PORYH LR PRUANKA DE SANBIR = SPDSTARE L4 LEVE DEL CANBIE SULLA -

WARNING AVERTISSEMENT

bl R e WAARSCHUWING WARNUNG
o mnes, | P, PRI LA TN 8 TOUS UYL TN Az 11

CIRTA R, DRI * S, )

; F—

U A 1L

FUNZIONAMENTO
DEL FRENO DEL FRENGC

PARA PARAR: PISAR & FONDG EL PEDAL DEL

EMBRAGUEFRENQ.

PARA APLICAR EL FRENG DE MAND:

FPISAH FL PEDAL DEL EMBRAGUEFAEN.

ENGRANAR LA PALANCA DEL FRENG ¥ SOLTAR

PER ARAESTARE LA MAGCHINA: PREMERE IL
PEDALE FRIZIONEFREND,
PERA INJERIRE II. FRENO [ STAZONAMENTO:

5 PRENERE Il PEDALE FRIZIREREND
B 1 7ICHARE LALEVE D F

ﬂZiONAME:‘ITO Rl
F"'! CNEFAE]

DELLA LAMA
GNARE LA LAM

TENERLAIN FDGI"Y‘NF PHEMER:*“OH L

TACCO SUL PEDALS

£ DELLA LARAR. DURAN
l: CPERAZIONI D FAL’\ATLRA TENERE I

PEDALE UELA LAY

0o
ARE Il PEDALE

mausmﬂm FRENG H STAZIGNAMENTD:
PN L PEDHLE TEDOHE L

FUNZIONAMENTO

NTE
E{‘h.ﬂ'; I‘EDALE

or Guard in place

Pe machine niet gebruiken zonder de
grasopvangzgk of de beschermkap

Bo not operate without entire Girass Catcher

Ne pas utiliser sans le bac de ramassage ou
la projection en place

Betrethen Sie dieses Gerdt nicht ohne
Grasfangkorb oder Abdeckschuiz

Mo manejar ia maguina sin el recogedor 0 el
protector en su lsgar

Non atilizzarre senza ii Raccoglitere deil’'Erba
o serza Protezione

LOZ PEDALES DEL EMBAAGUEFRENG.
EL FRENG DE $ANC:

FUNCIONAMIENTO DE
LA CUCHILLA

Fl
DELA (‘UCHH_LA FAHA
CORTAR E, GESPED
SALA PARAR LA CUCHILLA: OUTAR EE
TALOM DE LOS PEDALES DE LA CUCHILLAO
PONER LA PALANGA EN LA PQMCION
“DESENGRANADA"

29784

[EITEIIY

FUBEFESHGEN,

A CAUTION/OPGEPAST £\

DEFLEKTOR NEERLATEM
OF GRASOPVANGZAK
AANBRENGEN ALVORENS
DE GRASKMAAIER TE
STARTEN.

DEFLECTOR MUST BE
FASTEMNED DOWN OR
GRASS CATCHER
INSTALLED BEFCRE
OPERATING MOWER

FONCTICHNEWENT DES FREINS

POURL'ARRET: APP! UH L4 PLOALE
EMBRNTRGEF

FU T!C'r-l:ER RREMSE BEDIENING VAN DE REM
LI

BOLIR APPUIOLER L( FRENAGE B
Su‘nauninsm

HERL
izu Fl\Em DF STATI rmever'r !».7 RE\.N( MEZ
14 PEDALE EMBRAYAGEFREINAGE,

ROUR AELACHEN LE FREIN OE
STATIONNEMENT: APFUEL SUR LA PEDALE
EMBRAVALEFREINAGE
FONCY\ONNEKBIT DE LA LANE
FOUR ACTIDNAER LALAME: DEPLACER LE
e e el APETE

ON EREZ N DE VDS

A PEDALE 90R TONTRE.

PR AR LAME: REVIRER VUIRE
TAQMEE L4 PEDALE OU PLAEALE LEVER
SR O

FUNKTION DES WESSERS.
HALTEN D&

HEY MES STOPPEN
TS

e

el

Manual No. 7006153
TP 400-5019-5-RE-N

REAR ENGINE RIDER

48 SERIES 23



DECALS, INSTRUCTION

Item Part No Qty

1 7073206 1
2 7029948 1
3 7035974 1
4 7035973 1
5 7073201 1
6 7073202 1
7 7024052 1
8 7029839 1
9 7029784 1
10 7022215 1
11 7022216 1
12 7022218 1
13 7074548 1
13 7075378 1
13 7029490 1
13 7011279 1
13 7100611 1
13 7101285 1
14 7101163 1
15 7101167 1
Footnotes:

Description

DECAL, Safety Instructions (Spanish/Italian)
DECAL, Battery Storage

DECAL, Safety Instructions (English/Dutch)
DECAL, Safety Instructions (French/German)
DECAL, Brake Operation (ltalian)

DECAL, Brake Operation (Spanish)
DECAL, Deflector, French/German

DECAL, Deflector Caution (English/Dutch)
DECAL, Deck/Chute International Warning
DECAL, Brake Operation (German)
DECAL, Brake Operation (French)

DECAL, Brake Operation (Dutch)

DECAL, 2002 Year of Manufacture

DECAL, 2003 Year of Manufacture

DECAL, 2004 Year of Manufacture

DECAL, 2005 Year of Manufacture

DECAL, 2006 Year of Manufacture

DECAL, 2007 Year of Manufacture

DECAL, Remove Battery, Symbols, Euro
DECAL, Blade Caution, Euro RER

Note

not shown
not shown
not shown
not shown

not shown

replaces item 2
replaces item 8

REAR ENGINE RIDER
SERIES 23

49

Manual No. 7006153

TP 400-5019-5-RE-N



DECALS, MISCELLANEOUS

TO STAND CN END:
CLOSE GAP VENT AND REMOVE TANK
IF FUEL IS OVER 3/4 FULL.

A

17—

18—

\’il 'OM RECHT TE ZETTEN:
= SLUIT VENTILATEKNOP EN VERWL/DER TANK
ALS BRANDSTOF OVER 34 YOL 15,

DA APPORRL SUEL ESTREMITA:
CHIBDERE tL TAPPG [ LO SFAATG. MEL CASO B
COMBHSTIBILE RAGGIUKGA § 3/4, ESTRARRE L
SERBATOLD DALLA MRCCHIRA.

PARK PORER LA RAQHINA VERFICAL:
CERRAS [i BESPIRADERO DE LA JAPA Y RET(RAR FL
Cp0S(TE DE CONBUSTEREE 51 ESEA MAS BE 374 LLEWD,

19—

POUR METTRE DEBOUT:
2 FERMER L'ORIACE DU BOUCHQN ET RETIRER
LE RESERVOIR §'IL EST PLUS GU'ALIX 34 PLEIN,

AUF ENDE STELLEN:
[SCHLIESSEN SIE DI BELUFTUNGSKAPPE Ll
ENTFERNEN SIE DEN TANKBEHALTER, WENM
OIESER 2 MEHA ALS 14 VOLL IST.

—

_J -

c e,
3=
1 2 3 et 7|(;I186

Manual No. 7006153
TP 400-5019-5-RE-N

REAR ENGINE RIDER
SERIES 23




DECALS, MISCELLANEOUS

Item Part No Qty Description Note
1 7071916 1 DECAL, SNAPPER
2 7029947 1 DECAL, Battery Caution, Multi-Language
3 7075608 1 DECAL, Service Parts, Euro
4 7022841 1 DECAL, Danger, (Cut Finger) International Symbol
5 7100739 1 DECAL, Deck Symbols- International replaces 7022841
6 7100579 1 DECAL, European Noise Control (98 dB)
7 7074135 1 DECAL, European Noise Control (100 dB)
8 7074480 1 DECAL, No Mow in Reverse (Euro)
9 7023992 1 DECAL, 25 Inch (Hi-Vac)
9 7023996 1 DECAL, 28 Inch (Hi-Vac)
9 7022991 1 DECAL, 33 Inch (Hi-Vac)
10 7075777 1 DECAL, Engine, B&S E10 Powerbuilt
11 7028514 1 DECAL, Clutch Brake
12 7023982 1 DECAL, OHYV (33” Kohler Engine Models)
13 7023980 1 DECAL, Back-Up Recoil (33" Kohler Engine Models)
14 7029113 1 DECAL, Caution, Fuel Leakage (English)
15 7029114 1 DECAL, Caution, Fuel Leakage (Dutch)
16 7073199 1 DECAL, Caution, Fuel Leakage (Italian)
17 7073200 1 DECAL, Caution, Fuel Leakage (Spanish)
18 7029345 1 DECAL, Caution, Fuel Leakage (French)
19 7029346 1 DECAL, Caution, Fuel Leakage (German)
20 7029776 1 DECAL, Euro Community (CE)
21 7101166 1 DECAL, 8-Panel Symbols, Euro RER replaces items 14 thru 19
22 7046218 1 DECAL, Height of Cut
23 7101164 1 DECAL, Battery Orientation, Euro RER replaces item 2
24 7101165 1 DECAL, Caution, Fuel Leakage replaces item 14
25 1 DECAL, Patent Numbers not shown; not a service part
Footnotes:
REAR ENGINE RIDER Manual No. 7006153

SERIES 23 51 TP 400-5019-5-RE-N



ELECTRICAL SYSTEMS (For 10, 11, 12, 12.5 & 13HP Briggs)

TOITEM 8

G. MAGNETO SHORTING
BLOCK L

H. ENGINE :
GROUND e

-, -
I. ALTERNATOR
CHARGING WIRE
J. STARTER

TERMINAL

Manual No. 7006153 REAR ENGINE RIDER
TP 400-5019-5-RE-N 52 SERIES 23



ELECTRICAL SYSTEMS (For 10, 11, 12, 12.5 & 13HP Briggs)

Item Part No Qty Description

1 7060753 1 KIT, 12 Volt Dry Charge Battery
2 7075671 1 SOLENOID, Super-Trombetta
3 7022788 1 HARNESS, Starter Wiring (Briggs Engines)
4 7073715 1 HARNESS, Ignition Wiring (Briggs Engines)
5 7016168 1 HOLDER, Fuse (Includes Fuse)
7016169 1 FUSE, 10 Amp (Not shown)
6 7028606 1 INTERLOCK MODULE, Briggs
7 7028386 1 HARNESS (Deck Interlock Wiring)
8 7018524 1 SWITCH, Deck Interlock (NO)
9 7012444 1 COVER, Battery Cable
10 7019326 1 WIRE, Positive (Red, 17” long)
11 7073797 1 SWITCH, Ignition, 4 Terminal, Indak
12 7090880 1 WASHER, 5/8” Internal Tooth Lock
13 7015438 1 NUT, 5/8-32 Hex
14 7011138 1 IGNITION KEY, Pair
15 7090539 3 SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap
16 7022886 1 SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
17 7091576 5 NUT, 1/4-20 Hex, GR 5 or B
18 7090053 2 WASHER,1/4” Internal Tooth Lock
19 7027172 2 SCREW, 1/4-20 x 5/8” Hex Head Cap GR 5
20 7028027 1 WIRE, Negative, Black (15” long)
21 7028607 1 HARNESS, Operator Presence Control (OPC) Wire
22 7012485 2 RETAINER, 1/4” Bolt
23 7012080 2 CABLE TIE, 77
24 7090372 2 NUT, 1/4-20 Hex Center Lock, GR 5 0or B
25 7014451 1 CABLE TIE, 3.19” long
26A 7029211 1 SWITCH, Seat (NC)
26B 7023354 1 SWITCH, Seat (NC)

Footnotes:

Note

includes decal (7012358)
replaces 7018817

usedon 11 & 13HP Engines

REAR ENGINE RIDER
SERIES 23 53

Manual No. 7006153
TP 400-5019-5-RE-N



ELECTRICAL SYSTEMS (For 13.5HP Briggs)

97,

TOITEM 8

TOITEM 25

G. MAGNETO
SHORTING
BLOCK

H. ENGIN
GROUND
i. ALTERNATOR TO
CHARGING WIRE CARBURETOR
SOLENOCID
Manual No. 7006153 REAR ENGINE RIDER

TP 400-5019-5-RE-N 54 SERIES 23



ELECTRICAL SYSTEMS (For 13.5HP Briggs)

Item Part No Qty

1 7060753 1
2 7075671 1
3 7022788 1
4 7074406 1
5 7016168 1
7016169 1
6 7028606 1
7 7028386 1
8 7018524 1
9 7012444 1
10 7019326 1
11 7026343 1
12 7090880 1
13 7015438 1
14 7011138 1
15 7090539 3
16 7012485 2
17 7028675 1
18 7090053 2
19 7027172 2
20 7028027 1
21 7091576 2
22 7012080 2
23 7090372 2
24 7022886 1
25 7023354 1
Footnotes:

Description Note
KIT, 12 Volt Dry Charge Battery includes decal (7012358)
SOLENOID, Super-Trombetta replaces 7018817

HARNESS, Starter Wiring (Briggs, AC)

HARNESS, Ignition Wiring (14.5 B&S)
HOLDER, Fuse (Includes Fuse)

FUSE, 10 Amp (Not shown)

INTERLOCK MODULE, Briggs

HARNESS (Deck Interlock Wiring)

SWITCH, Deck Interlock (NO)

COVER, Battery Cable

WIRE, Positive (Red, 17” long)

SWITCH, Ignition-Afterfire Solenoid

WASHER, 5/8” Internal Tooth Lock

NUT, 5/8-32 Hex

IGNITION KEY, Pair

SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap
RETAINER, 1/4” Bolt

HARNESS WIRE, Operator Presence Control (OPC)
WASHER,1/4” Internal Tooth Lock

SCREW, 1/4-20 x 5/8” Hex Head Cap GR 5

WIRE, Negative, Black (15” long)

NUT, 1/4-20 Hex, GR 5 or B attaches to starter terminal
CABLE TIE, 77

NUT, 1/4-20 Hex Center Lock, GR 5 or B

SWITCH, Operator Presence Control (OPC) Traction (NC/NO)
SWITCH, Seat (Normally Closed)

REAR ENGINE RIDER
SERIES 23

Manual No. 7006153
55 TP 400-5019-5-RE-N



ELECTRICAL SYSTEMS (For 15HP Kohler)

H. ENGINE
GROUND

I. BATTERY GROUND
(See Inset on Next Page)

: — "“(_—'ES' '1
\ A
\
*J\{\ NI“)%?- ]
) ld st T (
G. ELECTRONIC conTHoL uNIT |
o

J. STARTER
22 ENGINE
TERMINAL MOUNTING
PLATE
Manual No. 7006153 REAR ENGINE RIDER

TP 400-5019-5-RE-N 56 SERIES 23



ELECTRICAL SYSTEMS (For 15HP Kohler)

Item Part No Qty

1 7060753 1
2 7075671 1
3 7019321 1
4 7074405 1
5 7016168 1
7016169 1
6 7028606 1
7 7028386 1
8 7018524 1
9 7012444 1
10 7019326 1
11 7073797 1
12 7090880 1
13 7015438 1
14 7011138 1
15 7090539 3
16 7014451 1
17 7090063 4
18 7090053 2
19 7027172 2
20 7028027 1
21 7028678 1
22 7091576 1
23 7012080 2
24 7090372 2
25 7012485 2
26 7023354 1
27 7022886 1
Footnotes:

Description

KIT, 12 Volt Dry Charge Battery
SOLENOID, Super-Trombetta

HARNESS, Starter Wiring (Kohler Engines)
HARNESS, Ignition Wiring (15HP Kohler Engines)
HOLDER, Fuse (Includes Fuse)

FUSE, 10 Amp (Not shown)

INTERLOCK MODULE, Briggs & Kohler
HARNESS (Deck Interlock Wiring)

SWITCH, Deck Interlock (NO)

COVER, Battery Cable

WIRE, Positive (Red, 17” long)

SWITCH, Ignition, 4 Terminal, Indak
WASHER, 5/8” Internal Tooth Lock

NUT, 5/8-32 Hex

IGNITION KEY, Pair

SCREW, 1/4-20 x 1/2” Hex Washer Self-Tap
CABLE TIE, 3.19” long

NUT, 1/4-20 Hex

WASHER,1/4” Internal Tooth Lock

SCREW, 1/4-20 x 5/8” Hex Head Cap, GR 5
WIRE, Negative, Black (15” long)
HARNESS, Operator Presence Control (OPC) Wire
NUT, 1/4-20 Hex, GR 5 or B

CABLE TIE, 77

NUT, 1/4-20 Hex Center Lock, GR 5 0or B
RETAINER, 1/4” Bolt

SWITCH, Seat (NC)

SWITCH, Operator Presence Control (OPC) Traction (NC/NO)

Note

includes decal (7012358)
replaces 18817

REAR ENGINE RIDER
SERIES 23

57

Manual No. 7006153
TP 400-5019-5-RE-N



WIRING SCHEMATICS (8, 10, 11, 12, 12.5 & 13 HP Briggs)

NAMONE
ang
sS-4g
h&(Fw y— 1/ p—
ulyioN
NO 2 AM3livea =
o-Apog- HO1IMS — + —
440 NOILINSI a3y
asn4 aloNz10s .||I.._
Movd
Movig F
a3y )
a3y ,*H
a3y ~— YILHVIS
Q3L9aNNOISIa
41 ALINNILNGD {aNNOWD NI Mova 7
Y
STV HOLIMS I\
ond 9M1d ALON (11w) 3LIHM uuﬂn_w% aNioNa [ om_h_muw
ON JLHM ON dY
ON \ ﬂ\ _u
HOLIMS . 4t
was| 2% u MOTTIA st F  yovia
, anig ...Iﬂur oN
JLIHM ==y NI3HD N a3y {dn jepad
(yees yo ,..J ...M .m:l Ypm Umoys)
uaym o) HOLIMS
Tva3d
NMOHd
—I'Ihm_ _”__ul _._._ ITINAOW- n_.—._
HOLIMS a3y
wo3a t T
7T

a3ovoNasIa
S1 3av1d NIHM
J3s0179 :310N

— — MOVIE/MOTIIA ﬁu ﬁvm._._I_?;

NEER

anig

REAR ENGINE RIDER

7006153

TP 400-5019-5-RE-N

Manual No.

SERIES 23

58



WIRING SCHEMATICS (8, 10, 11, 12, 12.5 & 13 HP Briggs)

Item Part No Qty Description Note

* Wiring Schematic incl. harness #'s 7022788, 7073715,
7028386 & 7028607

Footnotes:
NOTE: * For harness # image & description see: ELECTRICAL SYSTEMS (For 11, 12, 12.5 & 13HP Briggs) page.

REAR ENGINE RIDER Manual No. 7006153
SERIES 23 59 TP 400-5019-5-RE-N



)

riggs

WIRING SCHEMATICS (13.5 HP B

Nmoug
N NIFHDO
=z — :
S-1-8 m NMONE ‘ .
s
1¥vis % & Ad3Live =
a 3Ng w—
D 1 + -
-9
o d QION3T108 _
Apag-o- HOLIMS
° m"__m% " NOLLINSI #ov1g
HIIUVIS
€ AN
ETY - Hovig QIONTIOS "g¥vD
e !
N - vid
STVI HILINME (GNROYD INIONT-OLANSYIN) WD |\ ONAIOND T NotS
pid :ALoN (27v) TLIHM NOILINOI 2
FLEHM
onid e
N ) ON ﬂ.ﬂ _ [}—
‘ u MOTI3A ¥ sovg T
(1eas yo ! 3ma {dn fepad
o o) ALHM =y N3FUO-y N G3d Yy umous)
HOLIMS . T HOLIMS ON
ES] Jvazd
=
1T : o
[
5
NMONS
FNAON
{oN)
HOLiME 1 a3y
. W23
_ _ =u<,_mn..=”v J1HM anna
IMOTIZA TR
J3DVONISIO

St 30VTd NIHM
g38070 310N

SERIES 23

REAR ENGINE RIDER

60

7006153

TP 400-5019-5-RE-N

Manual No.



WIRING SCHEMATICS (13.5 HP Briggs)

Item Part No Qty Description Note

* Wiring Schematic incl. harness #'s 7022788, 7074406,
7028386 & 7028675

Footnotes:
NOTE: * For harness # image & description see: ELECTRICAL SYSTEMS (For 13.5 HP Briggs) page.

REAR ENGINE RIDER Manual No. 7006153
SERIES 23 61 TP 400-5019-5-RE-N



WIRING SCHEMATICS (15 HP Kohler)

NMOUE
ang
-8 HOLIMS .“ll-l
Lavis NOLLINOY
BuigoN
NO
Wovd
Apog - W asnd
440 Wavg
a3y HET L TES
ove GED HOLYNYALTY
a3y an1g
11w)
GALOINNGDSIA B ante
4t ALINNILNOD
SNV HOLIMS L {ONNOUD NOILINDI} JLIHM
ONd ‘ALON a3d L \_ aNNOMD
NOLLINOI 2EHM
ond ALHM NN
oN
N
or
HOLYNYALTY aNY
1 MOTIZA J J o A ] P GNOOYD NOILINDI
HOLIMS N a3y
lvas {dn jepad
AlHM o NI N] el yiim umoyg) oN
{1eas jjo HOLIMS
uaym ON} Tva3d
W o
NMONE
TINAOW
{ON)
HOLiMms _ i Py 2
A53d ana
_ | novia nu _”v ALIHM
Q3OVONTSIG  MOTHEA AEEL Y
$130V718 NIHM

g3s01d 3LON

REAR ENGINE RIDER

7006153

Manual No.

SERIES 23

62

TP 400-5019-5-RE-N



WIRING SCHEMATICS (15 HP Kohler)

Item Part No Qty Description Note

* Wiring Schematic incl. harness #'s 7019321, 7074405,
7028386 & 7028678

Footnotes:
NOTE: * For harness # image & description see: ELECTRICAL SYSTEMS (Kohler Engine) page.

REAR ENGINE RIDER Manual No. 7006153
SERIES 23 63 TP 400-5019-5-RE-N



ACCESSORIES & ATTACHMENTS

No
Diagram
Available

Parts List
Only

RRRRRRRRRRRRRRR
SSSSSSSS



ACCESSORIES & ATTACHMENTS

Iltem Part No

7060697
7060737

7060941

7060943

7063281

7060947

7060948

7060964

7072416

7060959
7060653
7060049
7061049

7061253

7061255

7060325

7061872
7063292

7063039

Footnotes:

Qty

1
1

—_ A a4

Description

KIT, Dump Cart
KIT, Gage Wheel

KIT, Single Bag Catcher
KIT, Single Bag Catcher
KIT, Twin Bag Catcher
KIT, Bag-N-Wagon

KIT, 28” Thatcherizer
KIT, Wagon Cover

KIT, Front Weight

KIT, 36” Dozer Blade

KIT, Tire Chains (16 x 6.50-8 Tires)
KIT, Tire Chains (16 x 4.50-8 Tires)
KIT, Ninja Recycling Cover

KIT, Ninja Recycling Cover
KIT, Ninja Recycling Cover
KIT, Drive Disc Puller

HARDWARE BAG
HARDWARE BAG

HARDWARE BAG

Note

used on All Rear Engine Riders
used on All 33” Deck Rear
Engine Riders

used on All 25” Deck Rear
Engine Riders

used on All 28” & 33” Deck Rear
Engine Riders

used on All 28” & 33” Deck Rear
Engine Riders

used on All 28” & 33” Deck Rear
Engine Riders

used on All series 7 & Newer
Rear Engine Riders

used on All 28” & 33” Deck Rear
Engine Riders

used on All series 7 & Newer
Rear Engine Riders

used on All Rear Engine Riders
used on All Rear Engine Riders
used on All Rear Engine Riders
used on All 25” Deck Rear
Engine Riders

used on All 28” Deck Rear
Engine Riders

used on All 33” Deck Rear
Engine Riders

used on All RER Aluminum
Drive Discs

used on model E281123BVE
used on models E2812523BVE,
E2813523BVE & E331523KVE
used on model E2512523BVE

REAR ENGINE RIDER

SERIES 23

65

Manual No. 7006153
TP 400-5019-5-RE-N









Parts Manual for

SNAPPER

REAR ENGINE RIDER
EUROPEAN
SERIES 23

IT IS THE POLICY OF BRIGGS & STRATTON CORP TO IMPROVE ITS
PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO.
WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS

smpEn McDonough, GA, 30253 U.S.A.

Briggs & Startton Yard Power Products Group Manual No. 7006153
Copyright © 2007 Briggs & Startton Corporation o
Milwaukee, WI USA. All Rights Reserved Revision 5, 3/22/2007 TP 400-5019-5-RE-N



